
Case Studies on Implementing 
Low-Cost Modifications to 
Improve Nutrient Reduction at 
Wastewater Treatment Plants 

DRAFT – Version 1.0 
August 2015 



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

Acknowledgments 
EPA gratefully acknowledges the efforts of the communities listed below and the time and assistance 
these communities provided to enable the preparation of this document so that their experiences might 
benefit communities at large: 

City of Bozeman, Montana 

City of Chinook, Montana 

City of Flagstaff, Arizona 

City of Layton, Florida 

City of Montrose, Colorado 

City of Tampa, Florida 
[...]
Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

FUTURE IMPROVEMENTS 

There are no plans for any other nutrient reduction upgrades at this time. Crewe is well-
positioned to generate modest capital returns by selling generated nutrient credits (through 
the Virginia Nutrient Credit Exchange Association). With consistent TN averages well below 
permit limits, even if the limit is decreased, Crewe’s current process performance gives the 
plant plenty of safety factor. The added benefit of cost-saving with regards to liquid alum use, 
through its choice of carbon source addition, has Crewe in a great position with respect to TP 
reduction. 

CONTACT INFORMATION 

John Hricko, plant manager. Phone: (434)-645-9436. Email: hricko@hovac.com. 

OTHER RESOURCES 

Town of Crewe: http://www.townofcrewe.com/ 

State of Virginia Department of Environmental Quality case study: 
http://www.deq.state.va.us/Portals/0/DEQ/Water/WastewaterTreatment/crewe_case_study.
pdf 

Treatment Plant Operator Magazine article: 
http://www.tpomag.com/editorial/2009/09/top-performer-plant-a-little-creativity 

B-25

mailto:hricko@hovac.com
http://www.townofcrewe.com/
http://www.deq.state.va.us/Portals/0/DEQ/Water/WastewaterTreatment/crewe_case_study.pdf
http://www.deq.state.va.us/Portals/0/DEQ/Water/WastewaterTreatment/crewe_case_study.pdf
http://www.tpomag.com/editorial/2009/09/top-performer-plant-a-little-creativity


Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

FLAGSTAFF, ARIZONA 

IFAS ACTIVATED SLUDGE—PROCESS CONTROL MODIFICATIONS  

SYSTEM SUMMARY  

Official Name: Wildcat Hill Wastewater Treatment Plant (WWTP) 

Location: 2800 North El Paso Road, Flagstaff, AZ 86004 (latitude: 35° 13’32”N; longitude: 111° 
33’25”W) 

Permitted design flow: 6.0 MGD 

Service area: City of Flagstaff (2010 population of 
66,067) 

System type: Integrated fixed-film activated sludge 
(IFAS) in Modified Ludzack-Ettinger (MLE) 
configuration 

Initial year of operation: 2010 (converted from 
biotowers) 

Upgrade type: Improved process controls 

Upgrade year of operation: Improvements initiated in late 2013 

Permitted effluent nitrogen limit: 10.0 mg/L TN (8.0 mg/L TN alert level) on 5 sample rolling 
geometric monthly mean basis 

Pre- and post-upgrade effluent nitrogen 
performance: 14 mg/l pre-upgrade; 
8.5 mg/l post-upgrade 

Permitted effluent phosphorus limit: 
None 

Pre- and post-upgrade phosphorus 
performance: N/A 

RATIONALE AND DECISION PROCESS 

Performance of the MLE process was insufficient to achieve consistent compliance with 
Flagstaff’s effluent TN limit during periods of high nitrogen loading. A 2013 plant evaluation 
recommended steps to optimize performance of the MLE process and upgrades to improve 
upon it. The relatively easily implemented instrumentation and operational improvements 

B-26



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

were implemented in late 2013 and 2014 while upgrades requiring more extensive design and 
budget were targeted for 2015. 

SYSTEM OPTIMIZATION DESCRIPTION 

A combined ammonia/nitrate probe (ISE type) was 
installed in the effluent end of the anoxic zone. Nitrate 
concentration is monitored and internal mixed liquor 
recycle is adjusted as needed to maintain a nitrate level of 
0.5–1.0 mg/L nitrate-N at that point in the process to avoid 
overloading anoxic zones and further decreasing nitrogen 
removal by unnecessarily decreasing anoxic detention 
time. 

Control of nitrogen sources (mainly sludge processing 
recycle) to decrease loading spikes was essential. The new 
nitrate probe indicated that the nitrate concentration at the 
anoxic zone effluent was often greater than 1 mg/L, 
indicating that more nitrate was being recycled than the 
anoxic zone could effectively remove. Excessive nitrate 
leaving the anoxic zone indicates either insufficiently anoxic 
conditions or insufficient oxygen demand (due to insufficient 

readily degradable carbon) at the anoxic zone. 

Monitoring indicated that the BOD-to-nitrogen ratio in the primary effluent was low at times. 
Therefore, the primary clarifier operation was modified to encourage greater hydrolysis 
and/or fermentation of influent BOD. Pumping of settled sludge from the primary clarifiers 
was modified to provide longer detention time for solids in the primaries to allow additional 
conversion of particulate BOD to soluble BOD available for denitrification. 

Oxidation-reduction potential profiling in the anoxic zone indicated that much of the zone was 
too aerobic (oxidizing) to expect denitrification, likely due to excessive oxygen loading from 
the internal mixed liquor recycle. Consequently, internal recycle rate control was modified. 

Other operational changes included decreasing the rate of return from biosolids dewatering 
processes as needed to manage nitrogen loading spikes. 

COSTS AND OTHER IMPACTS 

Capital costs: Approximately $10,000 for ammonia/nitrate probe and installation. 

Operational costs: Sensor cartridge replacement approximately $1,000 every 6 months. Probe 
cleaning and calibration weekly. 

Technical assistance received or needed: A consultant was hired to recommend modifications 
to improve nutrient removal. 

B-27



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

PERFORMANCE 

Pre- and post-upgrade total nitrogen statistics are summarized below. 

Parameter April 2013 April 2014 

Flow 3.3 mgd 3.9 mgd 

Temp 18.3° C 18.4° C 

Influent BOD 595 mg/L 498 mg/L 

Primary Effluent BOD 203 mg/L 269 mg/L 

Primary Effluent NH3-N 22.1 32.6 

Final Effluent NO3 12.5 7.0 

Final Effluent TN 14.0 8.5 

FUTURE IMPROVEMENTS 

Installation of additional ammonia and nitrate probes to allow continuous monitoring of 
primary effluent and secondary effluent is underway. Addition of supplemental carbon 
storage and feed are planned as well as the addition of an anoxic tank downstream of the 
aeration basins to provide additional denitrification when necessary to decrease nitrogen to 
less than the levels attainable with the MLE process. 

CONTACT INFORMATION 

Larry Lemke, 2800 North El Paso Road, Flagstaff, AZ 86004. Phone: (928) 526-2520. Email: 
llemke@flagstaffaz.gov. 

OTHER RESOURCES 

City of Flagstaff: http://www.flagstaff.az.gov/index.aspx?NID=21 

B-28

mailto:llemke@flagstaffaz.gov
http://www.flagstaff.az.gov/index.aspx?NID=21


Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

HAMPDEN TOWNSHIP, PENNSYLVANIA 

CONTINUOUS-FLOW SEQUENCING REACTOR ACTIVATED SLUDGE—AERATION 
CYCLING  

SYSTEM SUMMARY  

Official Name: Roth Lane Wastewater Treatment Plant (WWTP) 

Location: 4200 Roth Lane, Mechanicsburg, PA 17050 (latitude: 40° 16' 27" N; longitude: 76° 
58' 38" W) 

Permitted design flow: 5.69 MGD, annual 
average 

Service area: Hampden Township, East 
Pennsboro Township, Silver Spring Township, and 
Camp Hill Borough in Cumberland County, 
Pennsylvania 

System type: Activated sludge (continuous-flow 
sequencing reactor [CSR]) 

Initial year of operation: 1982 

Upgrade type: Flexibility of series operation of 
dual-train CSR system 

Upgrade year of operation: 2010 

Permitted effluent nitrogen limit (2014 
compliance year): 114,558 lb/yr TN (6.6 mg/l TN at permitted flow) 

Pre- and post-upgrade effluent nitrogen performance: 4.66 mg/l (1.20 mg/l standard 
deviation) TN during parallel operation (pre-upgrade); 3.64 mg/l (0.63 mg/l standard 
deviation) TN during series operation (post-upgrade) 

Permitted effluent phosphorus limit (2014 compliance year): 14,094 lb/yr TP (0.81 mg/l TP at 
permitted flow) 

Pre- and post-upgrade phosphorus performance: 0.81 mg/l (0.28 mg/l standard deviation), 
average June 2010–April 2014 (no TP removal improvements were made) 

B-29



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

 Series Operation Parallel Operation  
 Average 

Concentration 
Standard 
Deviation 

Average 
Concentration 

Standard 
Deviation 

Units 

Ammonia 0.98 0.62 0.67 0.71 mg/l 
Nitrite+Nitrate 1.90 0.48 2.73 0.72 mg/l 
TKN 0.98 0.62 0.67 0.71 mg/l 
TN 3.64 0.63 4.66 1.20 mg/l 

RATIONALE AND DECISION PROCESS 

The Roth Lane WWTP has to comply with strict nitrogen and phosphorus removal 
requirements associated with Pennsylvania’s Chesapeake Bay Nutrient Reduction Strategy. 
The facility’s current National Pollutant Discharge Elimination System (NPDES) permit includes 
TN and TP effluent mass load limits, which are enforced on a 12-month “compliance year” 
basis from Oct. 1 through Sept. 30 of the following year. The flexibility of series operation of 
the existing CSR system helped lower sludge wasting, power consumption, and chemical use 
and could be easily implemented using existing infrastructure at the facility. 

SYSTEM OPTIMIZATION DESCRIPTION 

The Roth Lane WWTP discharges treated effluent to Sears Run under NPDES Permit No. 
PA0080314. The WWTP includes the following treatment processes: 

• Screening 
• Grit removal 
• Grease removal 
• CSR activated sludge process 
• Chemical phosphorus removal 
• Final clarification 
• Filtration 
• Ultraviolet (UV) disinfection 
• Effluent discharge to Sears Run 

Roth Lane has two CSRs that are normally operated in parallel (i.e., as separate treatment 
trains). Each reactor is equipped with a rotating aeration bridge with membrane tube 
diffusers—which are mounted on retrievable rack assemblies and suspended from the 
bridge—and stationary membrane tube diffusers above the floor on retrievable rack 
assemblies attached to the tanks’ walls. Aeration in each CSR basin is supplied by three 
positive displacement blowers, each equipped with variable-frequency drives. For each 
bioreactor, one of the blowers is dedicated to the stationary diffusers and the second blower 
is dedicated to the rotating diffusers. The third blower serves as a redundant standby blower 
for either set of diffusers. 

B-30



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

A small plant upgrade in 2008 added a third clarifier and a distribution box between the 
aeration units, which incidentally provided staff with the flexibility to run the CSR basins in 
series. In addition to improving nitrogen removal, series operation reduced waste sludge 
volumes by about 40 percent. 

Additional upgrades in 2010 added a process control system capable of continuously 
monitoring dissolved oxygen (DO) and nitrate. Signals are sent to a programmable logic 
controller (PLC) to establish process phasing through oxic, anoxic, and anaerobic cycles. A 
proportional-integral-derivative (PID) control loop is used to modulate the blower speed in 
each reactor to maintain the DO setpoint. To allow operational flexibility, the PLC enables the 
user to adjust the DO setpoint and stage timers for each phase. 

 

B-31



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

COSTS AND OTHER IMPACTS 

Capital costs: None. 

Operational costs: None. 

Technical assistance received or needed: None. 

PERFORMANCE 

As expected, TN removal was more efficient during series operation (figure below), with the 
improvements associated with enhanced denitrification (table above, which shows lower 
nitrate+nitrite concentrations during series operation). 

 

CHALLENGES 

The Roth Lane system has significant problems with infiltration and inflow (I/I) and rain events 
that push flow above about 5 MGD, which require the staff to return to a parallel operational 
mode. 

B-32



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

FUTURE IMPROVEMENTS 

The Roth Lane WWTP is currently expanding to accommodate additional flows and loadings 
from a nearby municipality. As part of the expansion project, denitrification filters with 
methanol addition will be installed to enhance nitrogen removal at the projected design flows 
and loadings. 

CONTACT INFORMATION 

Diane Fox, Superintendent. Jeffrey Klahre, Operations Supervisor. Hampden Township, Public 
Works—Wastewater Division, 4200 Roth Lane, Mechanicsburg, PA 17050. Phone: (717) 761-
7963. Email: DFox@hampdentownship.us; JKlahre@hampdentownship.us. 

OTHER RESOURCES 

Hampden Township Wastewater Division:  
http://www.hampdentownship.us/township-department/public-works-wastewater-division/ 

Shawwa, A.R., and D.C. Shope. 2013. Dynamic modeling of cyclic aeration process for 
biological nutrient removal. Water Environment and Technology 25(7):30–34. 

Schreiber Continuously Sequencing Reactor: 
http://www.schreiberwater.com/CSRAeration.shtml 

B-33

mailto:DFox@hampdentownship.us
mailto:JKlahre@hampdentownship.us
http://www.hampdentownship.us/township-department/public-works-wastewater-division/
http://www.schreiberwater.com/CSRAeration.shtml


Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

LAYTON, FLORIDA 

SEQUENCING BATCH REACTOR—PROCESS CONTROL MODIFICATIONS 

SYSTEM SUMMARY  

Official Name: City of Layton Wastewater Treatment Plant (WWTP) 

Location: 67711 Overseas Highway, Long Key, FL 33001. Monroe County. Florida Keys 
(latitude: 24° 49' 16.5593" N; longitude: 80° 49' 14.4679" W) 

Permitted design flow: 0.066 MGD, monthly average 

Service area: Approximately 350 EDUs1, 
including Long Key State Park 

System type: Sequencing batch reactor 
(SBR) 

Initial year of operation: 2007 

Upgrade type: Process control 
modifications 

Upgrade year of operation: 2009 

Permitted effluent nitrogen limit: 
12.5 mg/l TN, monthly average; 10 mg/l TN, annual average 

Pre- and post-upgrade effluent nitrogen performance: Pre- and post-upgrade TN statistics are 
summarized below 

 Influent Total Nitrogen Effluent Total Nitrogen  
 

Average Concentration 
Average 

Concentration 
Standard 
Deviation Units 

Pre-upgrade 89.3 7.88 4.26 mg/l 
Post-upgrade 64.1 3.33 1.87 mg/l 

Permitted effluent phosphorus limit: 1.25 mg/l TP, monthly average; 1.0 mg/l TP, annual 
average 

Pre- and post-upgrade phosphorus performance: 0.58 mg/l TP, average 2007–2013 (no TP 
removal improvements were made) 

1 EDU = Equivalent Dwelling Unit, which is the approximate number of residences served by the facility. 

B-34



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

RATIONALE AND DECISION PROCESS 

The plant was not consistently meeting permitted effluent TN limits. Therefore, Layton’s 
approach focused on improving the control of their SBR system to achieve much more 
consistent effluent TN concentrations. Based on Florida Keys Aqueduct Authority (FKAA) 
experience with other similar SBR systems, operations staff were aware that programming 
adjustments to the control system could allow for better control of conditions during the 
batch cycle by mixing only for the fill cycle and then cycling blowers on and off as needed to 
ensure consistent nitrification-denitrification. Improved controls are supplemented by real-
time dissolved oxygen (DO) and oxidation-reduction potential (ORP) monitors. 

SYSTEM OPTIMIZATION DESCRIPTION 

As indicated above, the focus of FKAA was to improve the control of the SBR cycle to maximize 
nitrification-denitrification. Biological nitrogen removal is a sequential process, first requiring 
aerobic conditions for converting ammonia and organic nitrogen to nitrate (nitrification) and 
then anoxic conditions to convert nitrate to harmless dinitrogen gas (denitrification). The 
aerobic conditions needed for nitrification can be maintained by actively aerating the mixed 
liquor (the contents of the reactor), while anoxic conditions are induced by suspending the 
mixed liquor using submerged mixers, with no aeration. 

The original SBR wastewater facility was put into operation in 2007 and cost approximately 
$5.7 million. Upgrades to the City of Layton WWTP consisted mainly of reprogramming of the 
SBR control scheme. The original manufacturer of the SBR did not provide sufficient 
operational control over the “fill” and “react” cycles in each batch process to facilitate optimal 
nitrification and denitrification. 

Each batch starts at bottom 
water level (BWL). At BWL, the 
tank is at a predefined depth 
that is established by the 
elevation of the fixed-hood 
decanter; this elevation cannot 
be adjusted. Next, the fill valve 
is opened and raw influent is 
pumped into one of the 
reactors. Raw influent pumping 
is controlled by floats in the 
collection system lift stations. 
This is important, because it can 
control the batch time, which had been targeted to be 4 hours, but could be longer if flows 
were insufficient or shorter if there was a hydraulic surge (e.g., from a storm event). Each 
batch includes a fill cycle, react cycle, settle cycle, decant/waste activated sludge (WAS) cycle, 
and idle cycle. 

B-35



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

Under the original setup, oxic (aeration and mixing) and anoxic (only mixing) timers alternated 
while raw influent was pumped in during the fill cycle. This process repeated until a float was 
tripped at approximately 13 feet of liquid depth, which triggered the fill valve to close and oxic 
(aerated and mixed) and anoxic (just mixed) conditions to alternate for 45–60 minutes, 
followed by a settling cycle (no aeration or mixing) for another 45–60 minutes. Then the 
decant valve opened and clarified effluent would be decanted down to the BWL while the unit 
remained in an idle/fill cycle waiting for the float to trip at 13 feet and the batch process to 
repeat. 

Process control optimization consisted of modifying the programming to a timed batch rather 
than a level batch process. Using a fixed timed batch of 6 hours, operational control of all 
360 minutes was implemented to ensure a more consistent effluent. Within the current 
6-hour batch are 3 hours for filling and 3 hours for the react, settle, decant, and WAS cycles 
(and the idle cycle, if necessary). During the first 180 minutes, mixed fill is employed for 
45 minutes. For the remaining 135 minutes, blowers are controlled using on/off timers to 
affect almost complete nitrification. During the subsequent react cycle, only mixing is used—
although there is an option to aerate if necessary. The operator can then set the settling cycle 
for between 45–60 minutes, followed by decant and idle cycles. 

COSTS AND OTHER IMPACTS 

Capital costs: Approximately $53,000 for new online monitoring of DO, ORP, and total 
suspended solids (TSS) probes in each SBR. DO and ORP are monitored to quickly determine 
the oxidation state during anoxic or aerobic cycles. The TSS probe is used strictly as a time-
saving factor, as a surrogate for laboratory mixed liquor suspended solids (MLSS) analysis. 

Operational costs: The biggest change was in sludge hauling and lab testing. Once nutrient 
removal was optimized, the plant was able to cut down on laboratory discovery sampling. 
They also were able to operate proactively by focusing on dewatering and biosolids removal. 
For the City of Layton WWTP, this equated to approximately $12,000–15,000 in savings 
(compared with an annual $80,000 budget), not including labor. 

Technical assistance received or needed: Significant training was needed. Layton used the 
not-for-profit Florida Rural Water Association (FRWA) in a joint effort with their technical staff 
on specific nutrient removal training and spends approximately $4,000 annually on 
microscopy and microbiological training through a company called Environmental Leverage. 

From a regulatory standpoint, operators at the Layton WWTP are only required to have a 
Florida Class C WWTP operator’s license (a Class C-licensed operator is required to know only 
basic wastewater treatment techniques; nutrient removal is not introduced until Class B 
licensing). The FKAA recognized early that it would be necessary to train operators to meet the 
treatment standards required by their permits. FKAA currently has all in-house trained 
operators except one who was trained outside FKAA. 

B-36



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

PERFORMANCE 

Pre- and post-upgrade TN statistics are summarized on page 1. A graphical illustration of 
effluent TN and TP concentrations versus time and a summary of average annual effluent 
concentrations for nitrogen species are provided below (upgrades were implemented in early 
2009). 

 
 

 2008 2009 2010 2011 2012 2013 Units 
TN 7.29 4.29 4.37 2.72 3.01 3.44 mg/l, average effluent concentration 
TON 1.76 1.36 1.50 1.51 1.53 1.48 mg/l, average effluent concentration 
TKN 2.11 1.83 2.00 1.73 1.71 1.89 mg/l, average effluent concentration 
NH3 0.36 0.43 0.50 0.30 0.18 0.42 mg/l, average effluent concentration 
NO3 5.39 2.38 2.31 0.87 1.27 1.35 mg/l, average effluent concentration 

B-37



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

FUTURE IMPROVEMENTS 

TN removal could be improved even further by outfitting the blowers with variable frequency 
drives (VFD) coupled with the DO control system. However, effluent quality is currently 
excellent and the costs associated with further improvements are not justified at this time. 

CONTACT INFORMATION 

Tom Pfiester. Florida Keys Aqueduct Authority, 3375 Overseas Highway, Marathon, FL 33050. 
Phone: (305) 481-2015. Email: tpfiester@fkaa.com. 

OTHER RESOURCES 

City of Layton: http://www.cityoflayton.com/ 

Keys Wastewater Plan: http://www.monroecounty-fl.gov/DocumentCenter/Home/View/478 

Florida Keys Aqueduct Authority: http://www.fkaa.com/ 

B-38

mailto:tpfiester@fkaa.com
http://www.cityoflayton.com/
http://www.monroecounty-fl.gov/DocumentCenter/Home/View/478
http://www.fkaa.com/


Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

MONTROSE, COLORADO 

ACTIVATED SLUDGE—AERATION CONTROL 

SYSTEM SUMMARY  

Official Name: Montrose Wastewater 
Treatment Plant (WWTP) 

Location: 3315 North Townsend 
Avenue, Montrose, CO 81402 (latitude: 
38° 30’ 41.44” N; longitude: 107° 55’ 
11.74” W) 

Permitted design flow: 4.32 MGD 
(expanded from 2.88 MGD in 2008) 

Service area: Shown at right 

System type: Extended aeration 
activated sludge/oxidation ditch 

Initial year of operation: 1984; 
expansion in 2008 

Upgrade type: Aeration control 

Upgrade year of operation: 1997 

Permitted effluent nitrogen limit: 
Total inorganic nitrogen (TIN)—
report only (limits expected after 
2020) 

Pre- and post-upgrade effluent 
nitrogen performance: 
14.7 ± 4.3 mg/l TIN, post-upgrade 
(2012–2014) 

Permitted effluent phosphorus limit: N/A 

Pre- and post-upgrade phosphorus performance: 3.0 ± 0.8 mg/l TP, post-upgrade 
(2012–2014) 

B-39



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

DECISION PROCESS 

The project was mainly initiated as a way to cut energy costs; however, improved nitrogen 
removal has proven to be a major benefit. 

SYSTEM OPTIMIZATION DESCRIPTION 

The extended aeration process, which is used at the Montrose facility, uses low organic 
loading and high detention time. Extended aeration can use aeration tanks of various shapes 
including square, rectangular, and "endless" ditch, often called an oxidation ditch. Extended 
aeration systems use high mean cell residence times (MCRTs), also known as sludge age, 
which typically range from about 15–30 days. However, certain conditions might require that 
values outside that range be used. When the higher MCRTs are used, autotrophic bacteria 
feed on inorganic matter and grow slowly on compounds such as ammonia (NH3) and convert 
it first to nitrite (NO2-), then to nitrate (NO3). Almost all extended aeration systems nitrify, 
especially in summer, whether intended or not. 

On/off aeration has been used since initial experiments with activated sludge, and is 
commonly used in package treatment plants today. However, many package plant systems are 
destined to fail because they are operated with short periods of "on" and short periods of 
"off”—such as 15 minutes on and 15 minutes off. Half hour on/half hour off is also common, 
as are similar variations. However, when used properly, on/off aeration can be very effective, 
especially when the air is left off long enough to affect complete denitrification. 

At the time of the optimization effort, the Montrose WWTP operated two ditches, each with 
1.4 MG volume, and two 68-foot diameter clarifiers. Aeration was provided by six brush 
aerators each powered by 75-hp motors. The facility also has an aerobic sludge digestion 
system with large-bubble diffused aeration system. 

 

B-40



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

The oxidation ditch had been well-operated 
and controlled so that, from January 1996 to 
November 1997, the monthly average effluent 
BOD was 2.55 mg/l, TSS was 3.75 mg/l, and NH3 
was 0.34 mg/l. The operators tried to maintain 
a dissolved oxygen (DO) level between  
3.0–4.0 mg/l based on recommendations from 
consultants and the literature, which indicated 
that relatively high DO levels were required for 
nitrification. However, even at the high DOs, it 
appears that the oxidation ditch still allowed 

denitrification to occur in the ditch because of the good effluent suspended solids 
concentrations. High clarifier denitrification rates would have caused increased suspended 
solids concentrations in the effluent. 

Indeed, oxidation ditches with brush aerators 
are known for nitrifying and denitrifying in the 
same tank by carrying a low DO down the tank, 
ahead of the next brush aerator. As the mixed 
liquor travels around the tank, it provides for 
sections with zero DO ahead of the next brush. 
However, maintaining low DO sections of the 
reactor would be more difficult if the DO 
following the brushes ranged as high as  
3–4 mg/l. So, in November 1997, staff began 
turning off the brush aerator nearest to the 
influent to see if power could be saved by carrying a lower DO around the entire tank and 
maintaining an anoxic section all the way to the next brush aerator. The ditches are currently 
being operated at a DO of less than 1 mg/l. 

Aerobic digesters can also play an important part in the nitrification/denitrification process. 
Most aerobic digesters are aerated 24 hours per day unless the operator is trying to decant a 
clear supernatant during the thickening process. Continuous aeration can completely oxidize 
the available carbon as well as nitrify all of the available nitrogen. Thus, high DO is common as 
is very low pH in the range of 4–5 units. Even if the air is turned off for a period of time during 
decanting, there is so little available oxygen demand that denitrification is minimal. Starting in 
January 1997, a daily off-period was provided from about 9:00 a.m. to 3:00 p.m. daily rather 
than just during decanting. 

B-41



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

COSTS AND OTHER IMPACTS 

Capital costs: None. 

Operational costs: The combined data indicates that on/off aeration in the oxidation ditch and 
in the aerobic digesters accounted for about 29,000 kWh/month and about $2,825/month 
savings. Pre-optimization energy costs for the wastewater system averaged $4,161 for 
60,968 kWh/month to process 1.66 MGD; post-optimization costs averaged $2,979 for 
53,810 kWh/month to process 1.54 MGD (1995–1999 costs). 

Technical assistance received or needed: Consultants advised the Montrose staff on energy 
and nutrient optimization strategies. 

PERFORMANCE 

The plant staff has always produced an effluent with extremely good quality. Prior to on/off 
being initiated, the effluent BOD, TSS, and ammonia were 2.55 mg/L, 3.75 mg/L, and 
0.34 mg/L, respectively. 

Results after on/off was initiated showed substantial improvement in TSS and ammonia. The 
TSS dropped by 36 percent while the ammonia dropped by almost 68 percent. Effluent nitrate 
concentrations varied from below 5 mg/l to approximately 10 mg/l. Recent time series data 
are plotted in the chart below. 

The operators had theorized that on/off aeration during digestion would not only save money, 
but would also reduce the amount of nitrate returned and increase the pH of the supernatant 
returned to the aeration tank. The nitrate concentration in the supernatant can easily 
approach 30 mg/L or more at the beginning of the off cycle. No actual data is available to 
support the observation that digested sludge quality has remained as good, or been better 
than before relative to sludge dewatering. However, there have been no noticeable problems 
with sludge dewatering. Nor have there been problems meeting Class B biosolids regulations 
as the specific oxygen uptake rate (SOUR) typically runs 0.7–0.8, or about half of that allowed. 

B-42



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

 

FUTURE IMPROVEMENTS 

Since the original optimization efforts, the only improvements made at the Montrose WWTP 
have been the variable frequency drives (VFDs) installed on the rotors. VFDs are operational in 
two of the ditches now, and the third should be running by the end of 2015. The cost for the 
VFDs was about $30,000 per ditch. The plant is also installing DO, oxidation-reduction 
potential, and TSS probes in the ditches. This project should also be completed by the end of 
the year. 

By experimenting with rotor speeds and rotor submergence depths, it has been determined 
that an anticipated effluent limit of 15 mg/l TN could be met some of the time, but not all of 
the time. Upgrades would need to be made to meet the anticipated phosphorus limit of 
1.0 mg/l. 

B-43



Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

CONTACT INFORMATION 

Allen Coriell, Superintendent, City of Montrose Wastewater Treatment Plant. Phone: (970) 
240-1452. Email: acoriell@ci.montrose.co.us. 

OTHER RESOURCES 

City of Montrose Wastewater Treatment: 
http://www.cityofmontrose.org/160/Wastewater-Treatment 

Schuyler, R.G., A. Coriell, and M. Carrano. On/Off Aeration Energy Savings. 

B-44

mailto:acoriell@ci.montrose.co.us
http://www.cityofmontrose.org/160/Wastewater-Treatment


Case Studies on Implementing Low-Cost Modifications to Improve Nutrient Reduction at Wastewater 
Treatment Plants: DRAFT Version 1.0 August 2015 

TAMPA, FLORIDA 

SEPARATE STAGE NITRIFICATION ACTIVATED SLUDGE—OPERATIONAL 
MODIFICATIONS  

SYSTEM SUMMARY  

Official Name: Howard F. Curren Advanced Wastewater Treatment Plant 

Location: 2400 Guy North Verger Boulevard, Tampa, FL 33605 (latitude: 27° 55’33”N; 